[t H DAWSON JONES

LEDGE TOP FRONT (Xl) 000000000000000000000000000000000°

STORE FIXTURES

l TOP (X1)

BOTTOM (X 1)
DRAWER LEFT (X2) /DRAWER RIGHT (X2)

DRAWER FRONT (xz

*
. . i
.

~ FRONT (X|)
DRAWER BACK (X2)
CENTER (X2) DRAWER BOTTOM (X2)

SHELF (X2)

]

LEFT SIDE (X1) / RIGHT SIDE (X ) . .

DIVIDED PANEL (X1)  MIDDLE SHELF (X2)

LEDGE TOP PANEL (X1)




PARTS LIST - |

—T )

HWII7- 72(X1)

AGCON3 DRAWER LOCK
(X4) (X4) (X2) SIDE GLASS (X2)

shelf

#6x12 PHILLIP TROX SCREW x 3/4" e
SCREW (X32) (X8)

#6 x 5/8" PAN SCREW  #6x| 18 PHILLIPs SCREW
(X30) (x4)

GLASS DOOR (x2)

/ DOOR PROTECTION (x2)

GLASS GLAZING (X6) DOWEL PIN TOP GUIDE GLIDE $S27CD

(X12) (X6) (X10) (x3) .

SCREW-CAP  SCREW-CAP(W)

(x32) (x8)
v‘ g — ' o . ‘
PLASTIC GLAZING SHELF SUPPORT  BLACK WASHER #10 CAM LOCK COUNTER / ' DRAWER g <
(X8) PIN (X16) (X16) (x64) SLIDERS SLIDERS ————
(2 PAIR) (2 PAIR) DOOR PULL (X2) CAP (X2)

TOOLS NEEDED




BASE AND SIDE ASSEMBLE I. Connect toe kick panel to bottom panel using bolts.

BOTTOM PANEL (x|) BOLT (x28) 2. Insert and tighten #10 cam locks.
TOE KICK PANEL (x3) COUNTER SLIDER (x1) 3 Attach slider to the left panel with

RIGHT SIDE PANEL (xI)  #6x12 PHILLIPS SCREWS (x2)
#10 CAM LOCK (x22)

#6x12 phillips screws.
4. Connect base with right side panel using bolts.
5. Insert and tighten #10 cam locks.
6. Inser the bolts on bottom panel.

|. Attach slider to center panels; tighten.

CENTER PANEL & FRONT PANEL ASSEMBLE
2. Connect the front and bottom panels; tighten.

CENTER PANEL (x2) BOLT (x2) _
FRONT PANEL (x|) COUTER SLIDER (x2) 3 Attach center panels to bottom base; tighten.
#10 CAM LOCK (x|8)#6x12 PHILLIPS SCREWS (x4)

i % W™ i |
-




4.

LEDGE TOP ASSEMBLE I. Connect ledge top front panel and ledge top panel ; tighten.

2. Insert #10 cam lock in divided panel.
3.Connect divided panel to ledge top panel ;tighten.

LEDGE TOP PANEL (x 1)

LEDGE TOP FRONT PANEL (x 1)
DIVIDED PANEL (x 1)

#10 CAM LOCK (x16)

BOLT (x4)

TOP PANEL ASSEMBLE |. Attach top panel using bolts.
TOP PANEL (xI) 2. Tighten #10 cam locks.
3. Connect Ledge top with top panel; tighten.

#10 CAM LOCK (x4)
BOLT (x10)




DRAWER ASSEMBLE

DRAWER FRONT (x2)
DRAWER RIGHT (x2)
DRAWER LEFT (x2)
DRAWER BOTTOM (x2)
DRAWER BACK (x?)

DRAWER SLIDERS (2 PAIR) DRAWER LOCK&KEY (X2)
#10 CAM LOCKS (x4) #6x 12 PHILLIPS SCREWS (x24)
BOLT (X4) #6x | 18 PHILLIPS SCREWS (x4)

DOWEL PINS (x12)
#10 SCREW CAPS (x4)

|.Insert dowel pins into place.

2. Connect drawer left, drawer right, and drawer back pieces.

3. Slide in drawer bottom.

4. Attach drawer front to drawer using bolts; tighten #10 cam locks.
5. Screw the drawer side &back using #6x 1 |8 philips screws.

6. Install the drawer lock using #6x12 phillips screws.

7. Attach drawer sliders to drawer using #6x | 2 phillips screws.

8. Install #10 screw caps.

DRAWER ASSEMBLE

DRAWER FRONT (x2)
DRAWER RIGHT (x2)
DRAWER LEFT (x2)
DRAWER BOTTOM (x2)
DRAWER BACK (x2)

DRAWER SLIDERS (2 PAIR) DRAWER LOCK&KEY (X2)
#10 CAM LOCKS (x4) #6x 12 PHILLIPS SCREWS (x24)
BOLT (X4) #6x | 18 PHILLIPS SCREWS (x4)

DOWEL PINS (x12)
#10 SCREW CAPS (x4)

| .Insert dowel pins into place.

2. Connect drawer left, drawer right, and drawer back pieces.

3. Slide in drawer bottom.

4. Attach drawer front to drawer using bolts; tighten #10 cam locks.
5. Screw the drawer side &back using #6x 1 |8 philips screws.

6. Install the drawer lock using #6x 12 phillips screws.

7. Attach drawer sliders to drawer using #6x 12 phillips screws.

8. Install # 10 screw caps.




STANDARD&DOOR FRAME ASSEMBLE

#6 x 58 PAN SCREW (x| |)
HWIIT-T1 (x1)
$S27CD (x3)

STANDARD&DOOR FRAME ASSEMBLE

#6 x 58 PAN SCREW (x| 1)
HWIIT7-T1 (x1)
$S27CD (x3)

|. Attach HWI17-71 on top; tighten by using 2 #6X58 pan screw.
2. Tighten $527CD on front panel with | #6X58 pan screw.
2. Tighten the same SS27CD part on base with 2 #6X58 pan screw.

3. Repeat steps | & 2 to assemble the other 2 pcs of $527CD.

¥

I. Attach HWI17-71 on top; tighten by using 2 #6X58 pan screw.

2. Tighten SS27CD on front panel with | #6X58 pan screw.

2. Tighten the same SS27CD part on base with 2 #6X58 pan screw.
3. Repeat steps | & 2 to assemble the other 2 pcs of $S27CD.

Fox




SIDE GLASS ASSEMBLE

SIDE GLASS (x2) #6X58 PAN SCREW (x|2)
AGCON 2(x4) PLASTIC GLAZING (x8)
AGCON 3(x4) TROX SCREWV 3/4” (x8)

|. Connect right slde glass with bottomn and F{mnt ganel usin
AGCON 2 &AGCON 3 usir)leB TROX SCREW 3/4”& #6§58"PAN SCREW.

2. Repeat step | to connect le
3. Put plastic glazing on TROX SCREW3/4".

DOOR FRAME ASSEMBLE

#6 x 58 PAN SCREW (x2)
HWI16-71 (x1)
HWIS-71 (x1)

|. Attach HWI16-71 to bottom panel using #6x58 pan screws.
5.Snap HWI8-7 | into HWI16-71.




